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. AT 7S LA B F s INR21700-30TG 3. 6V 3000mAh
e 2 AR Chinese
Name of Sample EX Lithium-ion Rechargeable Cell INR21700-30TG 3.6V 3000mAh
English
o 1122010451
Sample No.
EX R TUARR IS A PR A
Consignor Jiangsu Tenpower Lithium Co., Ltd.
A F¥A TEARR IS s AT R 2
Manufacturer Jiangsu Tenpower Lithium Co., Ltd.
Kol i A CalIe FUBRAE TR0 )

Test method

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Section 38.3

¥R ATA SRETTR CURB At )
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38,3
£ I e 1 e
Aﬁ"" ML PRI

ppearance Green (y.h.n(,ei plastics film shell

it B A 2029-01-18 AL AR | 2022-01-20 ~ 2022-03-01

Accepted Date Test Date

ol B

B ik, PR BN phils : SRS

Altitude simulation, Thermal test, Vibration, Shock

SR T H

, External short

Test ltems circuit, Impact, Forced discharge
R, ZRER A IS T GRIGRFRAEFY ST/SG/AC. 10/11/Rev. 7 38, ’3/}/\{{ sk,
The sample has passed the test items of UN Manual of Tests and (1 iterig,
MM gE45 | ST/SG/AC. 10/11/Rev. 7 Section 38.3 ’ ‘
Conclusion
A H W (Date)
- 1] 78 A4l Al S Rechargeable Lithium Cell. /
Hix
Comment
b Z iR N ER / R 2K 40 AL
Consignor 215600
Address Post Code
o ;2 G %ﬁ% % ’@ﬁ
Approver: =7 . Checker: Compiler:

IR 5

Title:

il T

TF&0F (Vice chief engineer)
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Name of Test

R RIAT AT

Standard requirement or The

o2 R

AR

£ix

No. Clause Number of Standard Test Result | Conclusion | Remark
ltems
: B ) H>> >T/S(. AC. 10/11/m 7 38.3 WHTI % 1
1 lﬁ]}ﬁﬁm UN Manual of Tests and Criteria Yo Annends /\+’>§
Al d wat ’ ! See Appendix 1 e /
titude ST/SG/AC, 10/117Rev. 7 Section 38.3 Test T1 Passed
simulation Gmnil
e CRIRIRHE R »
EATENTTAS WY ST/SG/AC. 10/11/Rev. 7 38.3 RIRT2 g 2
2 %&{Mﬁi\‘ UN Memal of Tesgts and Criteria See Appendix Y I/\,-fg /
Thermal test |S1/S6/4C. 10/11/Rev. 7 Section 38.3 Test 12 Passed
BT T Cok e e T
%?ziib M S1/567 A(‘ 10/11/Rev. 7 38,3 0E6T3 B 3
3 Vibration l’\} \T(n}uﬁl of hsls 3&'1(‘!'(:,‘1:@& ,.v;v(.; e See Appendix 3 {}fg /
ST/5G/AC, 10/11/Rev. 7 Section 38.3 Test T3 Passed
|3 CIRER R b ok g :
y NED ST/SG/AC. L0/11/Rev. 7 38,3 WliRT4 ULk 4
4 S{}Taﬁk UN Metquul of lrw!s and Criterisa See Appendix 4 {:ﬂ?g /
oc ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test T4 Passed
Ig&'[ LIRS A &]’\'? B
=n MY ST/56/AC. 10/11/Rev. 7 38.3 ©R44T5 WH# 5
15) ﬂ‘iﬂﬁ»ﬁ N Manual of Tests and Criteria See Appendix 5 {\;fzgr /
External short |sr/s6/Ac.10/11/Rev. 7 Section 38.3 Test Passed
circuit 1.5 Gantl
AT Gl T
Wtk WD ST/86/7AC. 10/11 ’Rm/. 7 38.3 if4Te BHE 6
6 N Manoal of Tests and Criteria See Appendix 6
Impact ST/SG/AC. 10/11/Rev. 7 Section 38 3 Test i /
T.6
s i Fptk
P ST/SG/AC. 10/11/Rev. 7 38.3 LI T8 T 7
7 gﬁﬁ?ﬂﬁﬁ% UN Mamual of Tests and Criteria See Appendix 7 g /
Forced discharge |51/56/4C. 10/11/Rev. 7 Section 38.3 Test Passed
.8 $8e
This space intentionally left blank
8 UTEH
KR IRBLA o o R 20C23C TG /%
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
e )
. Test ltem
ORI T _
(514 &y Al
Subcontracted Test SORBE AR / R4 y
Condition Subcontracted | Name Post Code
Laboratory ik / W35 /
Address Tel

ISt oTF fateh L]

e A
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A% 1 RMFE LA | A
No. Name of Test Items | Altitude simulation
He | HaRs PR s REEA gk | M40 | St
N Sample Status RE ViRt S Y RE FrHHE | Mass Loss | Residual | ILE
Sample Mass oCcv Mass ocv ocy  |Other
No. /g A% /g A% 1% % Event
001 | oyt | 66.4506 | 421 | 66.4505 | 4.19 0.00 | 99.52 | ©
002 | jyerient | 66.3671 | 421 | 66.3666 | 4,18 0. 00 99.29 | ©
003 | oyeroriB il | 66.2128 | 421 | 66.2126 | 4,18 0.00 | 99.29 | ©
004 | oyl o] 66.3191 | 421 | 66,3188 | 419 0.00 | 99.52 | o
005 | jouons® A | 66.2363 | 4.21 | 66.2367 | 4.18 0.00 | 99.29 | ©
006 | gsrport it | 66.3580 | 4.22 | 66,3682 | 4.19 0.00 | 99.29 | o
007 | ppeotycrt® R | 65,0773 | 421 | 65,9773 | 4.18 0.00 | 99.29 | o
008 | porepori 8 | 66.2066 |  4.20 | 66.2069 | 4.18 0.00 | 99.52 | o
009 | psercpsi b | 66.2542 | 422 | 66.2549 | 4,19 0.00 | 99.29 | ©
010 | oA | 66.2314 | 422 | 66.2315 | 4.19 0.00 | 99.29 | ©
AT T

Hik: LR V-IRA D-RAR R-2RL F-ROK 0-RaR. LRA. AMA. BRE. RAaX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 9 AR B A AR F
No. Name of Test Items Thermal test
‘ ; R A] Before RIE After :
e oFa Rk s AT Defore IR A ik A4 E Skt
w5 Sample Status B | FHEE RE F ¥4, /R | Mass Loss| Residual | FLE
Sample Mass OCV Mass ocv OCV  |Other
No. /g IAY% /g Y 1% 1% Event
001 | jopid il o | 66.4505 | 4.19 | 66.4492 | 4.1l 0.00 | 9809 | o
002 | eseat | 66.3666 | 418 | 66.3658 |  4.11 0.00 | 9833 | o
003 | el 4| 66.2126 | 418 | 66.2113 | 4,11 0.00 | 98.33 | o
004 | operoithl o | 66.3188 | 419 | 66.3184 | 4.11 0.00 | 98.09 | o
005 | (oyepoir b | 66.2367 | 4.18 | 66.2360 | 4.1 0.00 | 98.33 | o
006 | ppocrori®AM 0 166.3582 | 4.19 | 66.3573 | 4.1l 0.00 | 98.09 | o
007 | pperetyot® it 1 65.9773 | 418 | 65.9760 | 4.1 0.00 | 98.33 | o
008 | psormast /i o | 66.2069 |  4.18 | 66.2058 | 4.1l 0.00 | 9833 | o
009 | puiCiCu Al | 66.2549 | 419 | 66.2528 | 4.1l 0.00 | 98.09 | o
010 | joiOEtnil o | 66.2315 | 419 | 66.2300 |  4.11 0.00 | 98.09 | o
J-T:ZEEfThiS spacc inlentionally

left blank

ks LR V-RA D-EAR R-2RE F— Kk - E. LBA. MR, L. kK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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B5 ; BRRE LA | 5
No. Name of Test Items Vibration
s HB kA TRIAT Before RIE After Frg ik | #lhwE |t
5 Sample Status RE FH#EE| JE | F8Ed /A | Mass Loss | Residual | FE
Sample Mass ocv Mass ocy OCcV Other
No. /g v /g v /% 1% Event
001 | oyprbf?l 66,4492 | 411 | 66.4479 | 4,11 0.00 | 100.00 | o©
002 | oy bRl o | 66.3658 | 411 | 66.3643 | 4.11 0.00 | 100.00 | o
003 | oAt 662113 | 411 | 66.2099 | 411 0.00 | 100.00 | ©
004 | oyl oo 66.3184| 411 | 66.3167 | 4.1l 0.00 | 100.00 | o©
005 | oyt 66,2360 | 4.11 | 66.2344 | 4.1 0.00 | 100.00 | o
006 | jomCrobtl o 166.3573 | 411 | 66.3564 | 4.1 0.00 | 100.00 | o
007 | jueayCumAl o 165.9760 | 411 | 65.9744 | 411 0.00 | 100.00 | o
008 | oo Al 1 66.2058 | 4.1 | 66.2039 | 4.1l 0.00 | 100.00 | o
000 | jeepyCURAN o 166.2528 | 411 | 66.2515 | 411 0.00 | 100.00 | o
010 | pporipos®il o 166.2300 | 411 | 66.2288 | 4.1 0.00 | 100.00 | o

h) oz |This space intentionally
Tl L left blank

&z Lol V-RA D-ARR R-aAL PRk 0-FiR. RRA. AMA. LEE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 )R B 4 Ak b
No. 4 Name of Test Items Shock
. A RIEHT Before 1;\.3.1'}/% After }xji“ W& |H /'_?? WE | HAb
B Sample Status RE | %@& R %%‘é‘[’h Mass Loss Re.sn.dual @1%
Sample Mass OCv Mass oCcv oCv cher
No. /g A% g v 1% 1% Event
001 | opmaed At | 66,4479 | 411 | 66,4471 | 411 0.00 | 100.00 | o
002 | oyer R 1 66.3643 | 411 | 66.3633 | 4.11 0.00 | 100.00 | o
003 | oyttt o] 66,2099 | 411 | 66,2091 | 4.11 0.00 | 100.00 | o
004 | oyl | 66.3167 | 411 | 66.3160 | 4.11 0. 00 100.00 | ©
005 | joycrra b ol 66.2344 | a1l | 66.2335 | 411 0.00 | 100.00 | o
006 | gscroperii ot ] 66.3564 | 411 | 66.3556 | 4,11 0.00 | 100.00 | o
007 | ssoroporb® 1 65,0744 | 411 | 65.9734 | 4.11 0.00 | 100.00 | o
008 | pscreprit o1 66.2039 | 411 | 66,2030 | 4.11 0.00 | 100,00 | o
009 | ssomyo @R ) 66,2515 |  4.11 | 66.2506 | 4.11 0.00 | 100.00 | o
010 | gscroporir /it o | 66,2288 | 411 | 66,2280 | 4.11 0.00 | 100.00 | o

v, This space intentionally
) LY -
LT X lett blank

No Disassembly,No Rupture & No Fire.

BE: LR V-mA D-fk R-a4 PRk 0~ k4. AR, BaEl. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

-
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i 5 A A 2 AR S o

No. Name of Test Ttems External short circuit
Wty Rk H &A@ 8B EVER
Sample No. Sample Status Max. ExteuﬁiCTem perature Other Event

001 ICY}(?*i;’l)‘Llj\ﬁfged 109.1 O

002 ICY(}(m;lv\jbh;%g(d 110. 4 0

003 108. 5 0

004 10YC | "«uu Iy «h;} ged 112.3 0

00 101C Folly 106.9 0

006 250?0‘(/;{2'1]1 105. 7 0

007 25C§?C§g?1 v r*ihaizi ged 110, 2 O

008 25(;5?(;"31{11”:“? Eged 111.7 0

009 25C\2’2m:51f'!v :E;%g@( 115.1 O

010 25C$’|()7(J§‘u;. ly zah;%ged 106.6 O
NRAE This space i.l‘;ﬁfx;\;j()ilexl.ly‘ left
%k D-fRdk R-# L P2 K O-Ffih. A K. LAA.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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R5 6 KR A 4 A fi it
No. Name of Test Items Impact
Gt R A& %%&;f{@ﬁg,,g_/g ‘ AL
Sample No. Sample Status Max. hxtem/z%i emperature Other Event
011 22,0 0
012 21.9 O
013 22.1 O
014 10YC 50% Capa 22.0 0
015 LC1G 508 Capeity 21.9 0
015 25010 508 Cemeity 22.3 o
0L7 M‘Z\?{Jm;)ﬂf Ca.y;z—mity 22. 4 0
018 2 3(%1?}0{’)(09? (i?ii;fu ity 2 2.4 0
018 S50 % Copeisy 22.4 0
COVE ROAY
020 2)(3Y)((Y‘SCO“: OLXIL city 22.5 0
DL 24 This space intentionally left

blank

& D4R P-ARK O-Tffik. RATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 ; WA LA | S
No. Name of Test Items Forced discharge
7':% R Y5 *#‘v?ﬂ%:%:% ;@%m.‘%
Sample No. Sample Status Other Event
021 1CYC .F;H. ly di ifl%n‘ged O
022 1CYC E'ltyl 11y disc i:mrg,od 0
023 1CYC ]}(1?1(1\: i;ljfirt;m,ed 0
024 0
025 o)
026 e)
027 O
028 O
029 0O
030 0
031 25CYC 'ullv éu( sharged O
032 ZSCY(_‘Z C;i},lrlgl ?1”5(( f:(.»lrged O
033 2-5CY(;Z Gf(tjl i) " Tm ged O
034 2‘3(“{625{5;?1(11’ dis [[;EAIU,P(J O
035 25CYE P ICI/; ?E’ff‘ffm,c d 0
036 25CYC }'*‘—1)11 ly s;lbiilix‘:ugo d 0
037 25CY§%§E%2§%E%€E;rged ’ 0O
038 25CY3§SE%§:d£§?iuged 0
039 25CY5?§ﬁﬁi§%ﬁ%ﬂﬁirged 0
040 25CY5§§Kﬁi?fE%Sﬁ;rgod 0

%k DRk F-# K O-Afftk. RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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